FRONT FORK for Ducati Monster 400 2005
 
(1)  77110481A
SCREW TCEI M10X25 (PACK OF 5)
 
(2)  85610571A
WASHER, SPECIAL (PACK OF 2)
 
(3)  8A0069056
SCREW TE M8X1.25X45 CH12 (PACK OF 10)
 
(4)  800070127
CLAMP 47.7MM
 
(4)  800070127
CLAMP 47.7MM
 
(5)  35010151A
COMPLETE RIGHT SLIDER
 
(6)  34911521A
RETAINER
 
(7)  34820121A
PLUNGER
 
(8)  34920191A
SLEEVE PLUG
 
(9)  34920211A
SEAL SET, FRONT FORK
 
(10)  34920201A
FRONT FORK OVERHAUL SET
 
(11)  34520102A
FORK LEG ASSY, LEFT
 
(12)  34720041A
FORK SPRING
 
(13)  34420102A
FORK LEG ASSY, RIGHT
 
(14)  34911071A
CUP, SPRING
 
(15)  35010141A
COMPLETE LEFT SLIDER
 
(16)  34911571A
FORK OUTER TUBE
Part number Description
# 1
715022594
77110481A
SCREW TCEI M10X25 (PACK OF 5)
# 2
85610571A
WASHER, SPECIAL (PACK OF 2)
# 3
8A0069056
SCREW TE M8X1.25X45 CH12 (PACK OF 10)
# 4
800070127
CLAMP 47.7MM
# 5
35010151A
COMPLETE RIGHT SLIDER
# 6
34911521A
RETAINER Contact
# 7
34820121A
PLUNGER
# 8
34920191A
SLEEVE PLUG
# 9
34920211A
SEAL SET, FRONT FORK
# 10
34920201A
FRONT FORK OVERHAUL SET
# 11
34520102A
FORK LEG ASSY, LEFT
# 12
34720041A
FORK SPRING
# 13
34420102A
FORK LEG ASSY, RIGHT
# 14
34911071A
CUP, SPRING
# 15
35010141A
COMPLETE LEFT SLIDER
# 16
34911571A
FORK OUTER TUBE
Here are all the parts relating to the FRONT FORK of your 2005 Monster 400. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...